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Medication

(over-the-counter)
Usage

(give for)
Dosage

(how much medicine to give)
Frequency

(When to Give)
Baby Alerts

Acetaminophen (Tylenol)

160mg per teaspoon

Minor aches
Minor pain

Fever

Maximum of 5 doses a day

Every 4 hours Babies who are 2 months 
of age or younger should 
be evaluated for any 
fever over 99.0 degrees 
axillary (under the arm-
pit).

If baby appears ill – tired 
or sluggish, has a rash or 
is not eating or drinking 
– they should be evalu-
ated.

Northwest Primary Care
Appointments

503.659.4988

Ibuprofen

(Advil or Motrin)

100mg per teaspoon

Minor aches
Minor pain

Fever

Not recommended for children less than 6 months old

12-17 lbs 50 mg 1/2 teaspoon
18-23 lbs 75 mg 3/4 teaspoon
24-35 lbs 100 mg 1 teaspoon
36-47 lbs 150 mg 1 1/2 teaspoons
48-59 lbs 200 mg 2 teaspoons
60-71 lbs 250 mg 2 1/2 teaspoons
72-95 lbs 300 mg 3 teaspoons

Junior Strength Advil Tablets 
100mg size – Do Not Break

48-71 lbs           200mg
79-95 lbs           300mg

Every 6-8 hours

Diphenhydramine

(Benadryl)

12.5mg per teaspoon

Upper respiratory 
allergies

Runny nose or 
sneezing due to 
common cold

Not recommended for newborn infants

2-6 years: 6.25mg (1/2 teaspoon per dose)

6-12years: 12.5-25mg (1-2 teaspoons per dose)

Every 4-6 hours

Pediatric Doses for Common Over-the-Counter Medicines

6-11 lbs 40 mg 1/4 teaspoon
12-17 lbs 80 mg 1/2 teaspoon
18-23 lbs 120 mg 3/4 teaspoon
24-35 lbs 160 mg 1 teaspoon
36-47 lbs 240 mg 1 1/2 teaspoons
48-59 lbs 320 mg 2 teaspoons
60-71 lbs 400 mg 2 1/2 teaspoons
72-95 lbs 480 mg 3 teaspoons

Over 96 lbs 640 mg 4 teaspoons


